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GZ400
CHAIN SAW

PARTS LIST

April 2007

NOTE : 

1. Use ZENOAH genuine parts specified in the parts list for repair and/or replacement. 

2. ZENOAH does not warrant the machines, those which have been damaged by the use of any parts

other than those specified by the company.

3. When placing orders of parts for repair and/or replacement, check if the model name and the serial

number are suitable to those specified in the parts list, then use parts number described in the

parts list. 

4. The contents described in the parts list may change due to improvement. 

5. The parts for the machine shall be supplied within ten (10) years after the machine is discontinued.

[It is possible that some specific parts may be subject to change of their delivery term and list price

within the limit of ten (10) years after the machine is discontinued. And it is also possible that some

parts may be available even after the limit of ten (10) years.] 

APPLICABLE  SERIAL  NUMBERS : 0703000001  and  up



Fig.1 POWER UNIT
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Q'TYKey# PART NUMBER DESCRIPTION NOTE/UNIT
Q'TYKey# PART NUMBER DESCRIPTION NOTE/UNIT

1 848-C50-1211 CYLINDER ASSY 1
2 848-C50-12C1 • TR COVER MAG 1
3 848-C50-12D1 • TR COVER PTO 1
4 848-C50-12E1 • GASKET 2
5 2670-25430 • SCREW 6
6 848-C50-1401 INSULATOR ASSY 1
7 848-C50-16F1 • SEAL 1
8 848-C50-14B1 GASKET 1

10 2850-14212 GASKET, cyl 1
11 4820-13180 BOLT 4

15 848-C40-2102 CASE ASSY 1
– • PIN 3

17 848-89C-3200 BEARING 2
18 04065-03212 SNAP RING 1
19 2169-21210 SEAL 1
20 848-8AC-3210 SEAL 1
21 2616-21230 STAD 2
22 T2100-21310 GASKET 1
23 4820-21310 BOLT 4

35 848-C50-41A1 PISTON 1
36 2660-41211 RING 2
37 T2128-41310 PIN 1
38 1300-41320 RING 2
39 T2100-41410 BEARING 1
40 2850-41510 WASHER 2
41 T2128-42000 SHAFT COMP. 1
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Q'TYKey# PART NUMBER DESCRIPTION NOTE/UNIT
67 TT5184-35001 CAP, DAMPER /BLACK 1
68 TT6609-21001 BOLT, CARBURETOR,T25, M4x70 2
69 TT5184-65001 INTAKE MANIFOLD 1
70 TT5184-17001 GROMMET, THROTTLE ROD /BLACK 1
71 TT3085-45001 CARBURETOR ASSY 1
72 TT9013-79001 CARBURETOR GASKET 1

82 TT6609-19001 SCREW FOR OIL BREATHER, 4-18x16 1
83 TT5706-58001 PIPE, BREATHER 1
84 TT6382-95001 ROD, THROTTLE 1
85 TT5184-28002 ARM SAFTEY LOCK 1
86 TT5184-66002 LEVER, THROTTLE 1
87 TT6382-96001 SPRING PIN 1
88 TT6783-25001 SPRING, THROTTLE 1
89 2850-81900 PRIMER ASSY 1
90 TT5184-29001 COVER  GRIP 1
91 TT3088-51001 BREATHER ASSY FOR FUEL 1
92 TT6609-18002 SCREW, T25,5-14x27 5
93 TT3085-50001 HANDLE COMP 1
94 TT5614-25001 GROMMET FOR BREATHER 1
95 TT7606-79001 STOP SWITCH ASSY 1
96 TT6783-21001 SPRING F, DAMPER 1
97 TT2907-31001 CORD, EARTH /BLACK 1
98 TT6609-18004 SCREW, T25,5-14x19 4
99 TT5184-73001 STOPPER FOR CAP ASSY 1

100 TT2907-32001 CORD/RED 1
101 TT5614-24001 GASKET FOR CAP ASSY 1
102 TT5184-31001 STOPPER FOR TANK 1
103 TT5184-32001 CAP BODY FOR CAP ASSY 1
104 TT5614-23001 GASKET FOR TANK CAP 1
105 TT5184-30003 CAP TANK 1
106 TT6783-22001 SPRING R, DAMPER 1
107 TT5186-91001 LEFT HANDLE 1
108 TT6783-32001 DAMPER PLATE 1
109 TT6784-07001 CONE SPRING 1
110 TT5614-21001 GROMMET FOR OIL FILTER 1
111 TT5184-13001 JOINT FOR PIPE IN COMP 1
112 TT5614-49001 OIL PIPE, IN 1
113 TT3007-59003 FILTER FUEL 1
114 TT6906-99001 CLIP FUEL PIPE 1
115 TT5614-29001 GROMMET PIPE 1
116 TT5705-74005 RUBBER TUBING 1
117 TT5184-36004 RECOIL CASE 1
118 TT3085-43001 STARTING SPRING ASSY 1
120 TT5184-37002 GUIDE FOR RECOIL STARTER 1
121 TT9013-77001 ROPE 1
122 TT5185-10002 KNOB 1
123 TT5184-38001 REEL 1
124 TT6783-33001 WASHER FOR RECOIL STARTER 1
125 TT5184-40001 COVER, FAN 1
126 TT6783-11001 MUFFLER NUT, M5x0.8 2
127 TT6382-93001 STAY 1
128 TT6382-92001 ARRESTER 1
129 TT3085-39001 MUFFLER ASSY 1
130 TT9013-80001 MUFFLER GASKET 1
131 TT6609-15001 MUFFLER BOLT, T25,M5x0.8 2
132 TT6783-12001 NUT, M8x1.0 1
133 TT5702-47010 RUBBER TURBING (TO CARB) 1
134 TT5702-47009 RUBBER TURBING (FUEL TANK) 1
135 TT6310-34001 PIN HAIR 1
136 TT6310-55003 WRENCH (not shown in the exploded view) 1

Q'TYKey# PART NUMBER DESCRIPTION NOTE/UNIT
1 TT6609-16002 SCREW, T20, M4x0.7x14 6
2 TT3085-38004 COIL ASSY 1
3 TT3085-37001 ROTOR COMP. 1
4 TT5184-27001 GROMMET, IDLE ADJUST /BLACK 1

6 TT5187-14002 CYLINDER COVER 1
7 TT6609-18001 SCREW, T25,5-14x19 8
8 3699-91809 SPARK PLUG 1
9 TT5184-16001 GROMMET, CHOKE ROD /BLACK 1

10 TT5184-26001 CAP 1
11 TT5184-15002 CHOKE ROD 1
12 TT5706-57001 PIPE (BLACK) 1
13 TT5184-11001 PIN FOR PIPE OUT COMP. 1
14 TT5184-19002 KNOB, COVER 1
15 TT5187-15002 CLEANER COVER 1
16 TT5184-23001 UPPER CLEANER /NATURAL 1
17 TT5184-21001 LOWER CLEANER /NATURAL 1
18 TT5614-22001 SEAL FOR CLEANER ASSY 1
19 TT6712-41013 BAR 16-10-NI- MHC CARLTON 1
20 TT9013-83002 CHAIN, N1C-BL-M-57E-SKB CARLTON 1
21 TT6783-35001 NUT, M5 1
22 TT6783-34001 WASHER 1
23 TT6783-28001 SPRING, RETURN 1
24 TT5184-50001 SPACER FOR CLUTCH COVER 1
25 TT5185-94001 FRONT GUARD 1
26 TT6383-01001 STOPPER PLATE 1
27 TT6783-30001 SPRING, STOPPER 1
28 TT6382-99001 SPACER FOR GUARD 1
29 TT6609-32001 SCREW, T25,M5x0.8x40 1
30 TT6783-37001 ROLLER 1
31 TT6783-29001 SPRING, STOPPER 1
32 TT5184-51001 WEIGHT, ARM 1
33 TT5184-53001 LEVER, BRAKE 1
34 TT6783-36001 ROLLER 3
35 TT5184-54001 YORK 1
36 TT6383-02001 ARM, SLIDE 1
37 TT6783-38001 SPRING, BRAKE 1
38 TT6783-39001 NUT, M8x1.25 2
39 TT5184-47003 CHAIN COVER 1
40 TT6106-24001 GEAR 1
41 TT6106-23001 SCREW, ADJUST 1
42 TT6783-27001 NUT, ADJUST 1
43 TT6382-98001 PLATE FOR GUIDE 1
44 TT6609-22001 SCREW, T20,4-18x10 4
45 TT6383-03001 BAND, BRAKE 1
46 TT5184-55001 SPRING COVER 1
47 TT3085-36001 CLUTCH ASSY 1
48 TT6783-13001 PLATE 1
49 TT3085-40001 DRUM 3/8-6 TEETH 1
50 TT6783-17001 BEARING FOR CLUTCH DRUM 1
51 TT5184-14001 OIL PUMP COVER /BLACK 1
52 TT6382-89001 WASHER,PUMP WORM 1
53 TT5184-58001 WORM, OIL PUMP ASSY 1
54 TT3085-51001 OIL PUMP BODY ASSY 1
55 TT6609-31001 SCREW FOR CATCHER,T25,M5x0.8 1
56 TT6609-16001 SCREW,M4x0.7x10 1
57 TT5184-12001 CATCHER, CHAIN /BLACK 1
58 TT6383-09001 CHAIN GUIDE PLATE 1
59 TT5184-34001 CAP(T), DAMPER /BLACK 1
60 TT5614-26001 DAMPER 1
61 TT5184-42003 CASE ENGINE 1
62 TT6609-17001 SCREW, T25,M5x0.8x14 6
63 TT6783-20001 EYELET 1
64 TT9013-76001 STOPPER 1
65 TT5614-28001 DAMPER COMP 1
66 TT6609-18003 SCREW, T25,5-14x16 3
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